

INFUSION° Phone: 1-800-809-1265 Fax: 1-866-872-8920

Dispense as written/Brand medically necessary

Referral Status:	MRN:	
New referral	Order change	Order Renewal
Patient preferred clinic:		

Substitution permitted

Intravenous I	Immune	Globulin	(IVIG)	Uns	pecified	Plan	of T	Freatme	nt
DATIENT DEMOGR	VDHICS.								

	ENT DEMACE A DU			JIODUII	11 (1416	7 0113	pcci	ilea i laii oi	Heati	HOHE					
	ENT DEMOGRAPHI	CS	:				D (u Di							
							Patient's Phone:								
Patient Name:						Address:									
Date	of Birth:							State, Zip:					,		
Heigh	t in inches:	We	eight:	LB	or	KG	Gende	r:	Allergi	es:	Ш	See list	NKDA		
DIAC	GNOSIS: (PLEASE CO	M	DI FTF	2ND AND 3	RD DIGITS	TO COM	IDI FTE	ICD 10 FOR BILL	ING)						
יאוט	D80 Hypogami				Didiis	TO CON				mmune deficie	ency				
	M33.2 - Polymyo	_		IIIa				D83 Common variable immune deficiency M33.9 - Dermatopolymyositis							
	G61.81 - CIDP	Oitio					G61.0 - Guillain Barre syndrome								
	G70.01 - Myasthenia G	ravi	s with ac	cute exacerb	ation		G70.00 - Myasthenia Gravis without acute exacerbation								
	D69.3 - ITP							- Other:							
REQ	UESTED DOCUMEN	TΑ	TION:		PREVIOUS	S AMINIST	RATION: HAS THIS PATIENT TAKEN THIS MEDICATION BEFORE?								
1	Insurance information	re information REQUIRED WASHO				WASHOUT	IF ORDER CHANGE:								
2	H&P including tried and						Continue current order until insurance approved								
3	Full medication list				THERAPY:		Continue ci	urrent ord	der until ins	sura	ance app	proved			
	[INTERNAL L	JSE	ONLY)	PHARMA	ACIST CAL	CULATE	D DOS	E AND INFUSION	I TIME RE	VIEW: (IF A	PPI	LICABLE)			
												,			
								Pharmacist initials a	nd date of re	eview.					
MED	DICATION ORDERS:														
PREM	EDICATION TO BE ADMIN	STE	RED 30 M		R TO ADMIN	NISTRATION	AS SELE	CTED							
	Diphenhydramine		25mg	50mg				Acetaminophen	325mg			650mg	1000mg		
	Methylprednisolone		40mg	125mg	Other:			Famotidine	20mg	40mg					
IV	Famotidine		20mg	40mg				Diphenhydramine	25mg	50mg					
IV	Other:						PO	Fexofenadine	60mg	180mg					
	Prehydration with NS		250ml	500ml	1000m	nl		Cetirizine	10mg						
	Posthydration with NS		250ml	500ml	1000m	nl		Loratadine	10mg						
Pre a	nd post infusion hydratio	n wi	ill be aive	en at 500ml/	hour unless	1		Other:		•					
	otherwise here:				ım 1L/hour)				•						
INTR	AVENOUS IMMUN	E G	SLOBU	LIN DOSE	•	<u> </u>	FREQ	UENCY:							
	gm/kg/day				=		One time dose								
	gm/day							Daily x days Once Every weeks							
Dr	osing will be rounded to th	e ne	earest Sø	m for adults:	and nearest	1gm for		Once every],			
•				imize drug w		-6 101		,							
	Specific Brand of IVI			_											
SPEC	IAL/LAB ORDERS:	_		·											
<u> </u>	1														
IVIG r	product brand will be base	sed	on supp	lv and availa	ability of pro	oduct. unle	ss spec	ified. Infusion rate pr	otocol: will	be based on c	onsi	deration o	of age.		
	cal history, risk of renal												.g -,		
[Dose will be held if patient	temi	perature i	is > 101.5°F &	MD will be n	otified		Refills x 12 month	s unless n	oted otherwis	se h	ere:			
LINE USE/CARE ORDERS:						ADVERSE REACTION & ANAPHYLAXIS ORDERS:									
Start PIV/Access CVC						Administer acute infusion and anaphylaxis									
Flush device per facility standard flushing procedure							medications per Palmetto Infusion standing adverse reaction orders, which can be found at								
								our website or scan		an be lound a		č 3			
								1				0	DANAMA		
	SCRIBER INFORMA	ΠΟ	N:												
PROVIDER NAME:							PHONE:								
ADDRESS:							FAX:								
CITY	, STATE, ZIP:							NPI:							
PRES	SCRIBER SIGNATUR	E: ((No sta	ımp signa	tures)						DA	ATE:			